SERVICE
MANUAL

./ILPIN

‘Main Amplifier
- With Pulse Regulated Power Supply

(

———————————————————— INPUT SENSITIVITY
> é =
\Y/
@H\GH
\ " Luow
—&r /1LPINE
- MAIN AMPLIFIER
||||| WITH PULSE REGULATED POWER SUPPLY
O MODEL 3002 50W + 50W

( @
@
®




Contents

Spcetiicalionse:. - BRI e Lo bC TN el 2
BloclaPidgramits SF S e N e o e S e 2
Paitsibocationtand DisassembIVAINSIUEHION: ', . . oo vt s e v o et e 3to4
A St e e A e S e e e o e g U e e BT s 5
Adinstmentile cation e . o T e e e R e 5
R tad iUt B o ardl S R s R e e e R 5 toi7
WirihatBiagran. « v R = e i e T e s e 8
Schematic Diagram. .. . i el b o o o B - pepmoe B B0 00 9
Semi-Conductor Lead Idenpiiicasionst % > g X0 X8R 8 RS S SR o L 9
ExplodedsVicw. ke s SRR SRS e o B R e e e 10
Rantsilist, cone R S IS Sl . o atydhgw B x 0 win g S8 s R e g RR 11t0 13
Specifications
Povier Solinee ittt e e e . o S T 14V D.C. (11 to 16V)
Powe FHOUtp UG ue i e B s e L More than 43W (4 ohm, 30 Hz to 20 kHz, 0.2% THD)/ch
Distortioni( DT EEE s e e Less than 0.2% (4 ohm, 30 Hz to 20 kHz, 43W x 2)
IM:Distonti ongseses il dassiie R e i e L e 0.2% (4 ohm, 500mW to 43W IHF, Din Input)
Frequency Response
BNkl st s e S e e e e 20 Hz to 55 kHz (*1 dB, 4 ohm, 1 kHz)
Sheakepmmicn SR L R (s SRR o Tl 20 Hz to 35 kHz (+1 dB, 4 ohm, 1 kHz)
ErequencyiRangess: v o' s SEe i S e DA i e 30 Hz to 20 kHz (0.2%, 4 ohm, 43W IHF)
Input Sensitivity (High/Low Impedance) 4
Bingr. . Soasese e i el e 350mV/800mV +1.5 dB, 10K ohm (Main Amp, 4 ohm, 43W)
Speakente. Lu i SiRes b e s Sl b e 1.5V/3V *1.5 dB, 100 ohm (Power Booster, 4 ohm, 43W)
Darmping Factonstes - ite SUG e S iiee Cn L Sle e Rl More than 45 dB (Lead Wire Terminals)
Signal to Noise Ratio (High/Low). . ... ........... ... ... .. .. .. More than 80 dB (Full Power, 4 ohm)
Logdiimpedante; vl SRR e e o T SRS s, 4 to 16 ohm
Dimensions . . o - e R e e e e e 202(W) x 72(H) x 198(D) mm
g - e e e e e 2 kg
Block Diagram
O 5 SP. INPUT
o l’o OO o
E001 = R129/R130 (R)
D108, D109 R131/R132 (L)
D110, D111
Q103, 104, 105, 106 C111,112,113,114
Q101, 102, T101 T102 L102, L103 ATT
RECTIFIER
e POCV\I’FEEU;:¥P. FILTS!‘?PEII_RECU IT el
Q107, 108, 109 — e Em———
D105, VR101
VOLTAGE 1c2
e STABILIZER
AND REGULATOR
D106, 107, L101 e POWER AMP.
BATTERY — & LIFI\:ETPEARSS ——I Q201, L201, L202
civclr g

IGNITION +B



®

@®

Parts Locations and Disassembly Instruction

INPUT SENSITIVITY Switch Lever (HIGH/LOW)
(Swo001)

5P INPUT Din Jack (E001)

POWER Indicator (Red)
(D001)

MAIN AMPLIFIER i °

WITH PULSE REGULATED POWER SUPPLY

Figure 1

MOOEL 3002 50W + 50W

Right Speaker
Output Lead (Gray) (J001)

Left Speaker Output Lead (Green) (JOO1)

Right Input Lead (Gray) (JO0O3) (
(For use as a power booster)

Left Input Lead (Green) (J004)

(For use as a power booster)

Fuse Holder (4A)

Fuse Holder (20A)

Power Lead
(To Battery)
(Yellow)
(JOO6)

Ground Lead (Black) (J0OO7)
lgnition Switch Lead (Red/White) (JO08)

+B (For Tuner/Deck or Radio Player) (Red) (J0O09)
Ground/Input Lead (Black) (J005)

Figure 2

(For use as a power booster)



1. Removal of Front Panel
(1) Remove four screws marked “@®" as shown in
- Figure 1.
(2) Take care of lead wires with an input sensitivity
switch, an input jacks and a power indicator.

2. Removal of Top & Bottom Covers
(1) Remove four screws marked O as shown in
Figure 3, and the top cover can be removed.
(2) Remove four screws marked “‘m’" as shown in
Figure 4 and the bottom cover can be removed.

Figure 4

3. Removal of Rear Panel :
(1) Remove six screws marked ‘0’ as shown in
Figure 2 and the rear panel can be removed.

4. Removal of Relay P.C. Board
(1) Remove two screws marked ' ¥x ' as shown in
Figure 5 and the relay P.C. Board can be removed.

5. Removal of Amplifier P.C. Board
(1) Remove four screws marked “*'' as shown in
Figure 6.
(2) Remove eight screws holding two ICs and transis-
tors with the heat sink.
(3) The amplifier P.C. Board can be removed by
itself.

Figure 3

Figure 5

Figure 6




Adjustment Procedures

® Output Voltage Adjustment
(Output Terminal: No load)
(1) Set the DC supply voltage to 14V.

(2) Connecta VTVM to TP 3 and TP 4. (Figure 6)
(3) Rotate the semi-fixed variable resistor (VR102)

to be 55.0V DC on the voltmeter.

® Cut-Off Circuit Adjustment
(1) Set the DC supply voltage to 10.40V.

VTVM
Unit Under Test
TP 3 o— {E]:]
o
TP 4 o— o o
Figure 6

(2)
(3)

(4)

Connect an oscilloscope and a mili-voltmeter to
TP 1 and TP 2 (Figure 7)

Rotate the semi-fixed -variable resistor (VR101)
fully counterclockwise.

Read voltage on the mili-voltmeter and its reading

Range at 30V or 50V
(Read this voltage value to be at 0 dB point.)

Mili-voltmeter

is at 0 dB point. (Figure 7)

(5) Rotate the VR101 clockwise slowly and adjust it
to be —1 dB down from voltage as indicated in

above step (4).

Adjustment Location

g S—

== VRroz 50008

- OUTPUT VOLTAGE ADJ.

T.P4 -
|a@' VRIOI 1 KOQB - o

z <) CUT OFF ADJ.

T.PI

o

) 4

Printed Circuit Boards

Oscilloscope

=

Relay P.C.Board ( ¥
1 4
[+
2 a
392
4~
; R201
7 .
Top View
- = . A
8o e o R2OL a8 ~ 0 L201
1 8 N?ro““"——] & ' RL-186
> D201
, 3 e N
ks AHCERY -y
i S +| I ¥ __c201 g
: S »| | ——
5 4 ; : I %e;, :
04 fod 0 oy £70) (s
[ 2 ks . et
s J

Bottom View

Lo (5

(i)
1 o == =
o O
TP 2 o— L\:rooo o O o
O o vo) o
Figure 7



Amplifier P.C.Board

.

oAl R

16

- ®

ZOS o
‘ a

L lcioziicica 8

eu
D

. NI
(o)

®
RI21
—0
aF

4@ @I5

Q0

SWOOI

6@ @7

{ §icles icize 4
i ‘chz 4 B % DR W S ek

5000hmB

VRIO2
V OUT ADJ.

s <o GG
RO E 8
e ()

_ GIR
SIRL= 9|5

Top View

e



.

®

{ )

&/

Amplifier P.C.Board

X~ 336E

TK-TFP 84V ~1

-
0
L9

Wy ouT

Bottom View



JOOI
SPEAKER
OUTPUT RCH

JOoz2

GRY/YEL

SWITCH P.C.B. INPUT DIN JACK i

EOO|

BLU

AMP_ PC.B.

G

GRY/YEL J
GRN/YEL
GRY/WHT
GRN/WHT

GRY/WHT

SPEAKER
@ OUTPUT LCH

J003
SPEAKER
@ INPUT RCH

INPUT LCH

JOO5S

SPEAKER

INPUT L&RCH
GROUND

JOO6
BATTERY

DOO!

FOOI
YEL 20A JOoo7

GROUND

<)

WHT
)

Joos
IGNITION

RED/WHT

JOO9S

CHASSIS BLK

EARTH f

RED/WHT,

RED

RELAY P.C.B.

+B

FOR TUNER/DECK
OR RADIO/ PLAYER

weibelg Buuipp




0

@ ( 39

00! SDB-505A-RD

@

1. Ali resistance values are in ohms. K=1,000

2. All capacitance values are in microfarads. P=

1,000,000

SI-13401-1: 1C1, IC2

2S5A912: Q108 2SA913: Q201
25A921: Q109 2SC1913: Q101, 102

POWER IND.
AMP P.C.B.
! s RI24 22K
2sc2722  ACIL5V l’ 3
< .
Ac 3
&y 27k ; TR i
alol Tiol TI02 & o
25C1913 isay RL-189 RL-190 Sl
LI02
AC RL-179 ~
P sPOUT R @
'e]
4 m g SN x 2
£33 Qi0a 2 8 3<T 8 g3 :
3 cio2 ° Ho A Sl iy SECUNRO)
R e 2sc2722 = oS qszz g_. x R120 2 gs&
2 2 = 3le =8 O g =
= =33 ¢ SN e IK o+ N 1
o &9® cio Q| x =2 0| & ! s 2 ol
W Aco.v DI04 1000/25 |z SEE e 58| ¢ BTS
Sl |SR-17-200 o + ¥ ¥« ﬂ S - = {28 OULEUR)
<1 el (VAR - -
S AC0.3v =S o = P 5 o s, LIRS gsn QLY
Q105 u(q i«| S| S|y o by Sz 3 SSNENG TS
: e 2sc2722 S Ry + St oy Sl+o o
ol=|22 = o w8 2 O x = =
ofzl=e = s 0o ol o &
o|&|56 2 I sa RI22 s g 52
) [} Loy a e
S o | e IK mgx © z
e SIS N3 2
El = oifilc ik 4
S Lo
RI04 LI03
22K : 0
___._1 N cis il SN l 05
1750 G =
2 & O RL-41
+ e ci2é ok
o - o, 10/25 o
* pug o) o E_ +| v
5% e 22K 6=
Q Qi08 Q109 X ok i
= S 46v| . 25A912 25A92| = Ne R
8 Qe 8% @0 og& o
A [ o ggg °©
3 3 O ys_svlo; T30
2 >
® e o e 55v = Soes OININUT) gy il
= SHis RSU2WISO |5V B To 5.9V Sl 5 v 2%
& o o S|o coE T ! =N
® 21> = _ 0 Sk Sx3 4
= '? o lﬂ; —H nx
J006 S oN 2 ¢log -
X RL-191 SO % 1750 ¥ 3 & o —
5 : 7 = O, =0
BATO 3 3 b B
ﬁf - I - - - 19 = 4>_<3 % o
ik e
+ 8l 8
ol S @
Fo02 . - ® @ =
4A -
IGNITION 1 o el =
® o g ’
J008 ¢ Fuse R B : L201 8 2| =z} 2|9
4 RL- 1 N a o o
+8 ,f\‘sh ; 518 &5l &ls ‘ : SW001
J009 Sle
0 R201 G O (SP INPUT) 7
10 S|
Sg | .
g o SWITCH PC.B'.
254913 (R) o : 5
oS & 1
o
§98% |
() J
' S s
43 'L 202 G2k -0309
S8 ocov
RELAY P.C.B.
b; ~ 2)- - 4
0! I E
3 chie
NOTES:

25C2722: Q103, 104, 2SC1826: Q107
Q105, 106

weabeiq onewayss



mx_u_oamn View

(G

£5(



Parts List

Svhrlr(l)l.)ol Part No. Description Sym:ol Part No. Description
Amplifier P.C. Board Assembly C106 440270835 Ceramic 0.27 uF 50V
c107 452100933 My lar 0.01 uF 50V
Transistors c108 404100750 Electrolytic 1 uF 50V
Q102 1301201199 25C1913 C110 404100425 Electrolytic 1000 uF 25V
Q108 |301001142  |25A912 C112 | 404100635 | Electrolytic 100 uF 35V
Q109 |301001145 25921 C113 404220435 Electrolytic 2200 uF 35V
C114 404220435 Electrolytic 2200 uF 35V
C115 404100750 Electrolytic 1 uF 50V
C116 440101133 Ceramic 100 pF 50V
Diodes C117 | 404470725 | Electrolytic 4.7 uF 25V
D101 300919024 Power, SR1K-4 C118 440101133 "Ceramic 100 pF 50V
D102 |300919024 Power, SR1K-4 C119 404100510 Electrolytic 100 yF 10V
D103 |300919024 Power, SR1K-4 C120 404100510 Electrolytic 100 yF 10V
D104 300919036 Power, 1SR-17-200 Ei1i24 404100750 Electrolytic 1 uF 50V
D105 300313034 Zener, BZ-050 C122 404100750 Electrolytic 1 uF 50V
D106 |300919031 Power, S-3V-20 C123 404100625 Electrolytic 10 uF 25V
D107 |300919031 Power, S-3V-20 C124 404100625 Electrolytic 10 uF 25V
D108 | 300919024 Power, SR1K-4 C125 404100625 Electrolytic 10 uF 25V
D109 | 300919024 Power, SR1K-4 C126 404100625 Electrolytic~ 10 uF 25V
D110 |300919034 Power, CTU-22S C127 404100750 Electrolytic 1 uF 50V
D111 300919035 Power, CTU-22R C128 404100750 Electrolytic 1 uF 50V
D112 |300313016 Zene.r, WZz-210 C129 452470933 My lar 0.047 uF 50V
D113 300313016 Zener, WZ-210 C130 452470933 My lar 0.047 uF 50V
C131 404470725 Electrolytic 4.7 uF 25V

Resistors (All resistors are carbon films, %W, £5%

unless otherwise noted

)

Transformers, Filters & Jack
T101 228641158 Driver Transformer (RL-189)
T102 228641159 Power Transformer (RL-190)
L101 228641160 Line Filter (RL-191)
L102 228641145 Choke Transformer (RL-179)
L103 228641145 Choke Transformer (RL-179)
L104 228641105 Speaker Coil (RL-41)
L105 228641105 Speaker Coil (RL-41)
Capacitors
C101 440100985 Ceramic 0.01 uF 250V
C102 404470525 Electrolytic 470 uF 25V
C103 440500965 Ceramic 0.05 uF 100V
C104 452100833 My lar 0.1 uF 50V
C1056 440270835 Ceramic 0.27 uF 50V

R101
R102
R103
R104
R105
R106
R107
R108
R109
R110
R111
R112
R113
R114
R115
R116
R117
R118

564220932
564220932
568100943
563220222
564100032

564050832

564050832
564050832
564050832
568150053
568100943
564270132
563390122
562560122
563100122
562560122
563150222
563100122

22 ohm %W
22 ohm %W
10 ohm 1W
22K ohm
100 ohm %W
0.5 ohm %W
0.5 ohm %W
0.5 ohm %W
0.5 ohm %W
150 ohm 2W
10 ohm 1W
2.7K ohm %W
3.9K ohm
5.6K ohm
1K ohm
5.6K ohm
15K ohm
1K ohm

Metal

Metal,
Metal,

]




Syl\rlr:)l.)ol Part No. Description Syl\r;:)l?ol Part No. Description
R119 563150222 15K ohm JOO1 Assembly, Cord (Right Speaker)
R120 563100122 1K ohm J002 Assembly, Cord (Left Speaker)
R121 563120122 1.2K ohm J003 791001139 Assembly, Cord (Input, Right)
R122. 563100122 1K ohm Joo4 Assembly, Cord (Input, Left)
R123 563120122 1.2K ohm- JO05 Assembly, Cord (Input, Ground)
R124 563220222 22K ohm JO06 Assembly, Cord(Battery)
R125 563220222 22K ohm Joo7 291001140 Assembly, Cord (Ground)
R126 564220932 22 ohm %W Joos Assembly, Cord (Ignition)
R127 568100943 Metal 10 ohm 1W J00o9 Assembly, Cord (+B)
R128 568100943 Metal 10 ohm 1W
R129 564100032 100 ohm %W Q103 301201197 Transistor, 2SC2722(Y)
R130 563470222 47K ohm Q104 301201197 Transistor, 25C2722(Y)
R131 564100032 100 ohm %W Q105 301201197 Transistor, 25C2722(Y)
R132 563470222 47K ohm Q106 301201197 Transistor, 25C2722(Y)
R133 563100122 1K ohm
R134 564100032 100 ohm LW SW001 611001284 Switch Lever, SLP-622
VR101 | 510502151 Variable (Cut off Adj., 1KB) E001 625001118 5P Din Jack (0780)
VR102 | 510502185 Variable (V Out Adj., 500B)
General Assembly Parts
1 111911447 Panel, Front
Relay P.C. Board Assembly 2 — Nut (Used with DO0O1)
3 123011494 Panel, Rear
C201 440500965 Cap., Ceramic 0.05uF 100V 4 672200836 Cord, Clamp
C202 411220416 Cap., Electrolytic 2200 uF 16V 5 672200811 Bush, Cord
D201 300919031 Power Diode S-3V-20 6 726213010 Screw, Tapping (M3x10)
D202 300919024 Power Diode SR1K-4 7 141810926 Assembly, Booster Panel
8 140800411 Panel, Switch
L201 228641149 | Choke Coil 9 127012222 Bracket, Heat Sink
L202 240111245 Relay 10 705213012 Screw, Tape Tite (M3x12)
11 770500003 Washer, Flat (¢3)
Q201 301001143 Transistor, 25A913 12 770500014 Washer, Spring (¢3)
13 99001111 Bush
R201 440500965 Res., Carbon Film 10 ohm %W 14 770911144 Nut
R202 568100043 Res., Metal Film 100 ohm %W 15 705213006 Screw, Machine (M3x6)
16 141810928 Assembly, Relay Panel
17 127012246 Heat Sink
18 120012231 Bracket, Panel
19 705213015 Screw, Machine (Bind, M3x15)
20 705213010 Screw, Tape Tite (M3x10)
Miscellaneous Parts 21 770911132 Spacer, Insert Screw
22 127012223 Bracket, Heat Sink
IC1 303452213 | IC, SI-1340H 23 127012224 | Bracket, Heat Sink
lkg= = daealemt e = e 24 |705223010 | Screw, Machine (Bind, M3x10)
: 25 705223008 Screw, Machine (Bind, M3x8)
D001 | 300414019 | LED, SDB-505A-RD 26  |705222606 | Screw, Machine (Bind, M2.6x6)
: 27 | 725223006 | Screw, Tapping (M3x6)
F0O01 340122120 Fuse, 20A 28 770031334 Lug
F002 |341221400 | Fuse, 4A 29 770911223 | Screw, Hex. Socket
- 30 770500014 Washer, Tooth Lock

i




N’

Symbol

No. Part No. Description

31 138011303 Cover, Top

32 124011304 Cover, Bottom

33 725223012 Screw, Tapping (M3x12)

Packing Assembly Parts
101 120012769 Bracket, Mounting
102 855001030 Sack, Polyethylene
103 120012871 Bracket, Mounting
104 340122120 Fuse, 20A
105 341221400 Fuse, 4A
106 770500049 Washer, Tooth Lock
107 770500050 Washer, Tooth Lock
108 770402210 Nut
109 725224012 Screw, Tapping (M4x12)
110 725223016 Screw, Tapping (M3x16)
111 770911235 Screw, Hex. Head (M4x10)
112 770911238 Screw, Hex. Head (M5x20)
113 770911237 Screw, Hex. Head (M5x10)
114 770911236 Screw Hex. Head (M5x20)
115 770500048 Washer, Flat (¢3)
116 120012872 Adaptor
117 855000609 Sack, Polyethylene (For Kit)
118 855000609 Sack, Polyethylene
(For Accessories)

119 855003040 Sack, Polyethylene (For Set)
120 833201358 Owners Manual
121 855002332 Sack, Polyethylene
122 815001263 Tray, Packing
123 812001365 Carton, Packing (Individual)
124 Carton, Packing (Master)

A



	10001
	10002
	10003
	10004
	10005
	10006
	10007
	10008
	10009
	10010
	10011
	10012
	10013

